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Test Report Tel

NEX 1 TEST DATA

FCC ID: 2BR3I-FS210PA

Hunan Chuangke Photoelectric Co. LTD

No.9 Factory Building, Electronic Information Manufacturing Base, N0.199, Aviation Road,
Wangcheng District, Changsha city, Hunan Province

Hunan Chuangke Photoelectric Co. LTD

No.9 Factory Building, Electronic Information Manufacturing Base, N0.199, Aviation Road,
Wangcheng District, Changsha city, Hunan Province

Projector

N/A

FS210P-A
0O1-A, O1Pro-A, O1Max-A

Aug. 13, 2025

Aug. 13, 2025 - Sep. 10, 2025
Sep. 10, 2025

Shenzhen DL Testing Technology Co., Ltd.

101-201, Comprehensive Building, Tongzhou Electronics Longgang Factory Area, No.l
Baolong Fifth Road, Baolong Community, Baolong Street, Longgang District, Shenzhen,
China

FCC PART 15 E 15.2407
ANSI C63.10-2020
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1. Duty Cycle

Condition Mode Frequency (MHz) Antenna Duty Cycle (%) Correction Factor (dB)
NVNT a 5745 Antl 77.27 1.12
NVNT a 5785 Antl 81.82 0.87
NVNT a 5825 Antl 81.82 0.87
NVNT ac20 5745 Antl 97.06 0.13
NVNT ac20 5785 Antl 97.04 0.13
NVNT ac20 5825 Antl 96.32 0.16
NVNT ac40 5755 Antl 94.2 0.26
NVNT ac40 5795 Antl 92.86 0.32
NVNT ax20 5745 Antl 96.32 0.16
NVNT ax20 5785 Antl 96.32 0.16
NVNT ax20 5825 Antl 97.04 0.13
NVNT ax40 5755 Antl 94.2 0.26
NVNT ax40 5795 Antl 94.29 0.26
NVNT n20 5745 Antl 96.3 0.16
NVNT n20 5785 Antl 97.01 0.13
NVNT n20 5825 Antl 97.01 0.13
NVNT n40 5755 Antl 94.2 0.26
NVNT n40 5795 Antl 94.2 0.26

Test Report

Tel: 400-688-3552

Web:www.dl-cert.com
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Test Report

Duty Cycle NVNT a 5745MHz Antl

[ Keysight Spectrum Analyzer - Swept SA

RL SENSEAIN -
Center Freq 5.745000000 GHz ) Avp Type: Log-Pwr
PNO: Fast ~#—  17ig: Free Run
IFGain:Low #Arten: 30 dB

Ref Offset 8.46 dB
Ref 20,00 dBm

Center 5.745000000 GHz Span 0 Hz,
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 100.0 ms (10001 pts]

KR MODE TRC SCL X
-10.51 dBm
1.55 dBm

Duty Cycle NVNT a 5785MHz Antl

[ Keysight Specinum Analyzer - Swept 54
AL W N -
Center Freq 5.785000000 GHz B Avg Type: Log-Pwr
PNO: Fast ~—  1rig: FreeRun
IFGain:Low
Mkr1 0.000 s
Ref Offset 8.44 dB -
Ref 20,00 dBm -21.13 dBm

Center 5.785000000 GHz Span 0 Hz,
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 100.0 ms (10001 pts]

FUNCTION | FUNCTION ¥DTH

Duty Cycle NVNT a 5825MHz Antl

[ Keysight Spectrum Analyzer - Swept SA
RL 7F

Center Freq 5.825000000 GHz ) Avp Type: Log-Pwr

PNO: Fast ~#—  17ig: Free Run
IFGain:Low #Atten: 30 dB
Ref Offset 8.64 dB Mkr1 160.0 ps|
Ref 20,00 dBm 2.15 dBm

Center 5.825000000 GHz Span 0 Hz,
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 100.0 ms (10001 pts]

MK MODE TRC| SCL

Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com
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Duty Cycle NVNT ac20 5745MHz Antl

Keysight Spectrum Analyzer - Swept SA =
RL ENSE:IN h 09:52:° Sep
Center Freq 5.745000000 GHz ) Avp Type: Log-Pwr
PNO: Fast ~—  1rig: FreeRun u

IFGain:Low #Atten: 30 dB

Ref Offset 8.46 dB
Ref 20,00 dBm

Span 0 Hz

Center 5.745000000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 100.0 ms (10001 pts]

c FUNCTION | FUNCTION ¥DTH

MKF, MODE TR

Duty Cycle NVNT ac20 5785MHz Antl

Keysight Spectrum Analyzer - Swept 54
RL ENSE IV ]
Center Freq 5.785000000 GHz ) Avp Type: Log-Pwr
PNO: Fast ~—  1rig: FreeRun

IFGain:Low #Atten: 30 dB

Mkr1 1.350 ms|
Ref Offset 8.44 dB
Ref 20,00 dBm -12.20 dBm

Span 0 Hz

Center 5.785000000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 100.0 ms (10001 pts]

FUNCTION | FUNCTION ¥DTH

KR MODE

Duty Cycle NVNT ac20 5825MHz Antl

Keysight Spectruem Analyzer - Swept SA
L

Center Freq 5.825000000 GHz

R

Avg Type: Log-Pwr

PNO: Fast ~—  1rig: FreeRun
IFGain:Low #Atten: 30 dB

Ref Offset 8.64 dB
Ref 20,00 dBm

Span 0 Hz

Center 5.825000000 GHz
#VBW 3.0 MHz Sweep 100.0 ms (10001 pts]

Res BW 1.0 MHz

MKF, MODE TR

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 4 of 42
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Duty Cycle NVNT ac40 5755MHz Antl

Keysight Spectrum Analyzer - Swept SA =
RL SENSE:IN h 10:23:51 AMSep
Center Freq 5.755000000 GHz B Avg Type: Log-Pwr TRACH
Trig: Free Run ™
56

PNO: Fast
IFGain:Low #Atten: 30 dB

Ref Offset 8.39 dB
Ref 20,00 dBm

Center 5.755000000 GHz Span 0 Hz,
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 100.0 ms (10001 pts]

MKF MODE TRC) 5C E FUNCTION | FUNCTION wIDTH FUNCTION

Duty Cycle NVNT ac40 5795MHz Antl

Keysight Spectrum Analyzer - Swept 54
AL SENSEN ]
Center Freq 5.795000000 GHz ) Avp Type: Log-Pwr
PN Trig: Free Run

Fast ~#—
IFGain:Low #Atten: 30 dB

. \ A€ Mkr1 90.00 ps|
Ref Offset 8.48 dB
Ref 20,00 dBm -2.19 dBm

Center 5.795000000 GHz Span 0 Hz,
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 100.0 ms (10001 pts]

MK MODE E FUNCTION | FUNCTION ¥DTH C -

Duty Cycle NVNT ax20 5745MHz Antl

Keysight Spectruem Analyzer - Swept SA

Center Freq 5.745000000 GHz o Avp Type: Log-Pwr

PNO: Fast ~#—  17ig: Free Run
IFGain:Low #Atten: 30 dB

Ref Offset 8.46 dB
Ref 20,00 dBm

Center 5.745000000 GHz Span 0 Hz,
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 100.0 ms (10001 pts]

MKR MODE TRC| 5C

870.0 us
2180ms

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 5 of 42
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Duty Cycle NVNT ax20 5785MHz Antl

Keysight Spectrum Analyzer - Swept SA =]
AL SENSEN ] T
Center Freq 5.785000000 GHz ) Avp Type: Log-Pwr =
PNO: Fast ~s—  Trig: Free Run ¥
Ref Offset 8.44 dB
10

Ref 20.00 dBm

Span 0 Hz

Center 5.785000000 GHz
#VBW 3.0 MHz Sweep 100.0 ms (10001 pts]

Res BW 1.0 MHz
MR MODE TRC| SC FUNCTION
Y N [ 1] _mm
SGDOHS -10.54 dBm
1.810ms 1.22dBm

Duty Cycle NVNT ax20 5825MHz Antl

Keysight Specinum Analyzer - Swept 54 ==
RL SENSE:IN h 10:01:58 AMSep
Center Freq 5.825000000 GHz B Avg Type: Log-Pwr TRACE|
PNO: Fast ~—  1rig: FreeRun u

IFGain:Low #Atten: 30 dB

Ref Offset 8.64 dB
Ref 20,00 dBm

Span 0 Hz

Center 5.825000000 GHz
Sweep 100.0 ms (10001 pts]

Res BW 1.0 MHz #VBW 3.0 MHz

FUNCTION | FUNCTION ¥DTH

KR MODE

870.0
910.0 us
2220ms

Duty Cycle NVNT ax40 5755MHz Antl

Keysight Spectrum Analyzer - Swept SA
SENSEIN T 10:26:35 AMSep
==

Center Freq 5.755000000 GHz

Avg Type: Log-Pwr
PNO: Fast ~#—  17ig: Free Run
IFGain:Low #Atten: 30 dB

Ref Offset 8.39 dB
Ref 20,00 dBm

Span 0 Hz

Center 5.755000000 GHz
#VBW 3.0 MHz Sweep 100.0 ms (10001 pts]

Res BW 1.0 MHz

MKF, MODE TR

400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 6 of 42
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Duty Cycle NVNT ax40 5795MHz Antl

Keysight Spectrum Analyzer - Swept SA =
RL SENSE:IN h 10:34:54 AMSep
Center Freq 5.795000000 GHz . Avg Type: Log-Pwr TRAC!
PNO: Fast ~+—  11ig: FreeRun TY
0

IFGain:Low #Atten: 30 dB

Ref Offset 8.48 dB
Ref 20,00 dBm

Span 0 Hz

Center 5.795000000 GHz
#VBW 3.0 MHz Sweep 100.0 ms (10001 pts]

Res BW 1.0 MHz

: E FUNCTION | FUNCTION ¥DTH FUNCTION

MKF, MODE TR

Duty Cycle NVNT n20 5745MHz Antl

Keysight Spectrum Analyzer - Swept 54
AL SENSEN ]
Center Freq 5.745000000 GHz ) Avp Type: Log-Pwr
PNO: Fast ~— 17ig: FreeRun

IFGain:Low #Atten: 30 dB

. , Mkr1 790.0 ps|
Ref Offset 8 0.70 dBm

B
Ref 20.00 dBm

‘1_3

Span 0 Hz

Center 5.745000000 GHz
Sweep 100.0 ms (10001 pts]

Res BW 1.0 MHz #VBW 3.0 MHz

FUNCTION | FUNCTION ¥DTH

KR MODE

Duty Cycle NVNT n20 5785MHz Antl

Keysight Spectruem Analyzer - Swept SA
L

Center Freq 5.785000000 GHz Avp Type: Log-Pwr

PNO: Fast ~#—  17ig: Free Run
IFGain:Low #Atten: 30 dB

Mkr1 1.320 ms
Ref Offset 8.44 dB
Ref 20,00 dBm -4.05 dBm

Span 0 Hz

Center 5.785000000 GHz
#VBW 3.0 MHz Sweep 100.0 ms (10001 pts]

Res BW 1.0 MHz

MKF, MODE TR

Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 7 of 42
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Test Report

Duty Cycle NVNT n20 5825MHz Ant1

Keysight Spectrum Analyzer - Swept SA =
RL SENSE:IN h 09:30:31 AMSep
Center Freq 5.825000000 GHz B Avg Type: Log-Pwr TRACH
Fast ~s— Trig: FreeRun Ly

E

IFGain:Low #Atten: 30 dB
Ref Offset 8.64 dB MKT 240
Ref 20,00 dBm -29.98

Center 5.825000000 GHz Span 0 Hz,
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 100.0 ms (10001 pts]

MR MODE TRC| SC E FUNCTION | FUNCTION ¥AOTH FUNCTION
N (1t  2400us|  -20.98dBm|

-10.16 dBm

112 dBm

G

Duty Cycle NVNT n40 5755MHz Antl

Keysight Specinum Analyzer - Swept 54 ==
L SENSE:IN i 09:38:30 AM Sep
Center Freq 5.755000000 GHz . Avg Type: Log-Pwr TRACE
PNO: Fast ~+—  11ig: FreeRun TY

IFGain:Low #Atten: 30 dB

. Y Mkr1 60.00 ps|
Ref Offset 8.39 dB
Ref 20,00 dBm -2.85 dBm

Center 5.755000000 GHz Span 0 Hz,
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 100.0 ms (10001 pts]

KR MODE E FUNCTION | FUNCTION 1W1DTH

Duty Cycle NVNT n40 5795MHz Antl

Keysight Spectruem Analyzer - Swept SA
L

Center Freq 5.795000000 GHz

Avg Type: Log-Pwr

PNO: Fast ~—  1rig: FreeRun
IFGain:Low #Atten: 30 dB

Ref Offset 8.48 dB

Mkr1 530
Ref 20,00 dBm -6.1

3

Center 5.795000000 GHz Span 0 Hz,
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 100.0 ms (10001 pts]

3 Fi UNCTION

MKF, MODE TR

Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com
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2. Maximum Conducted Output Power

Condition | Mode Frequency Antenna Conducted Power Duty Factor Total Power Limit Verdict
(MHz) (dBm) (dB) (dBm) (dBm)
NVNT a 5745 Antl 5.25 1.12 6.37 30 Pass
NVNT a 5785 Antl 5.13 0.87 6.00 30 Pass
NVNT a 5825 Antl 6.98 0.87 7.85 30 Pass
NVNT ac20 5745 Antl 6.12 0.13 6.25 30 Pass
NVNT ac20 5785 Antl 5.80 0.13 5.93 30 Pass
NVNT ac20 5825 Antl 7.64 0.16 7.80 30 Pass
NVNT ac40 5755 Antl 7.03 0.26 7.29 30 Pass
NVNT ac40 5795 Antl 7.46 0.32 7.78 30 Pass
NVNT ax20 5745 Antl 6.12 0.16 6.28 30 Pass
NVNT ax20 5785 Antl 6.02 0.16 6.18 30 Pass
NVNT ax20 5825 Antl 7.62 0.13 7.75 30 Pass
NVNT ax40 5755 Antl 7.03 0.26 7.29 30 Pass
NVNT ax40 5795 Antl 7.45 0.26 7.71 30 Pass
NVNT n20 5745 Antl 6.20 0.16 6.36 30 Pass
NVNT n20 5785 Antl 5.95 0.13 6.08 30 Pass
NVNT n20 5825 Antl 7.76 0.13 7.89 30 Pass
NVNT n40 5755 Antl 7.04 0.26 7.30 30 Pass
NVNT n40 5795 Antl 7.52 0.26 7.78 30 Pass
Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 9 of 42
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Power NVNT a 5745MHz Antl

[ Keysight Spectrum Analyzer - Channel Pawer

AL E
Center Freq 5.745000000 GHz

#IFGain:Low

Ref Offset 8.46 dB
Ref 28.46 dBm

Center 5.745 GHz
#Res BW 1 MHz

Channel Power

5.25 dBm /16.4 MHz

G

Center Freq: 5.745000000 GHz
Trig: Free Run
#Atten: 30 dB

07:51:52 PM Sep 09, 2025
Radio Std: None

Avg|Hold: 100/100
Radio Device: BTS

#VBW 3 MHz
Power Spectral Density

-66.90 dBm /Hz

STATUS

Power NVNT a 5785MHz Antl

Tel: 400-688-3552

[ Keysight Spectrum Analyzer - Channel Pawer
RL

Center Freq 5.785000000 GHz

#IFGain:Low

Ref Offset 8.44 dB
Ref 28.44 dBm

Center 5.785 GHz
#Res BW 1 MHz

Channel Power

5.13 dBm /16.37 MHz

Center Freq: 5.785000000 GHz
Trig: Free Run
#Atten: 30 dB

07:56:27 PM 5ep 09,
Radio Std: None

Avg|Hold: 100/100
Radio Device: BTS

#VBW 3 MHz
Power Spectral Density

-67.01 dBm /Hz

Power NVNT a 5825MHz Antl

[ Keysight Spectrum Analyzer - Channel Pawer

#IFGain:Low

Ref Offset 8.64 dB
Ref 28.64 dBm

ICenter 5.825 GHz
#Res BW 1 MHz

Channel Power

6.98 dBm /16.41 MHz

G

Center Freq: 5825000000 GHz Radio Std: None
Trig: Free Run
#Atten: 30 dB

07:57:08 PM Sep 09, 20

Avg|Hold: 100/100
Radio Device: BTS

#VBW 3 MHz

Power Spectral Density

-65.17 dBm /Hz

Web:www.dl-cert.com

Email: service@dl-cert.com Page 10 of 42
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Power NVNT ac20 5745MHz Antl

[ Keysight Spectrum Analyzer - Channel Pawer

Center Freq: 5.745000000 GHz
~»—  Trig: FreeRun Avg|Hold: 100/100
#IFGain:Low #Atten: 30 dB

AL E
Center Freq 5.745000000 GHz

Ref Offset 8.46 dB
Ref 28.46 dBm

s

o=y sevl s

Center 5.745 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

6.12 dBm /17.6 MHz -66.33 dBm /Hz

G STATUS

Radio Std: None

07:45:08 PM Sep 09, 2025

Radio Device: BTS

Power NVNT ac20 5785MHz Antl

[ Keysight Spectrum Analyzer - Channel Pawer
RL

Center Freq 5.785000000 GHz Center Freq: 6.785000000 GHz
~+—  Trig: Free Run Avg|Hold: 100/100
#IFGain:Low #Atten: 30 dB

Ref Offset 8.44 dB
Ref 28.44 dBm

Center 5.785 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

5.80 dBm /17.6 MHz -66.66 dBm /Hz

07:46:28 PM Sep 09,
Radio Std: None

Radio Device: BTS

Power NVNT ac20 5825MHz Antl

[ Keysight Spectrum Analyzer - Channel Pawer

AL E ENSEIN -
Center Freq 5.825000000 GHz Center Freq: 6.826000000 GHz

~+—  Trig: Free Run Avg|Hold: 100/100
#IFGain:Low #Atten: 30 dB

Ref Offset 8.64 dB
Ref 28.64 dBm

ICenter 5.825 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

7.64 dBm /17.58 MHz -64.81 dBm /Hz

G STATUS

Radio Device: BTS

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com
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Power NVNT ac40 5755MHz Antl

[ Keysight Spectrum Analyzer - Channel Pawer

NSEIN i 07:40:16PM Sep 09, 2025

Center Freq: 5.755000000 GHz Radio Std: None
s~ Trig: Free Run Avg|Hold: 100/100

#IF Gain:Low #Atten: 30 dB Radio Device: BTS

AL E
Center Freq 5.755000000 GHz

Ref Offset 8.39 dB
Ref 28,

Center 5.755 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

7.03 dBm /35.59 MHz -68.49 dBm /Hz

G STATUS

Power NVNT ac40 5795MHz Antl

[ Keysight Spectrum Analyzer - Channel Pawer
RL

- NSE:IN i 07:41:31 PM Sep 09,
Center Freq 5.795000000 GHz Center Freq: 6.795000000 GHz Radio Std: None

-+~ Trig: Free Run Avg|Hold: 100/100
#IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 8.48 dB
Ref 28.48 dBm

Center 5.795 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

7.46 dBm /35.78 MHz -68.08 dBm /Hz

Power NVNT ax20 5745MHz Antl

[ Keysight Spectrum Analyzer - Channel Pawer

RL R NSE:IN h 07:45:45 PM Sep 09, 20

Center Freq 5.745000000 GHz Center Freq: 6746000000 GHz Radio Std: None
s Trig: Free Run Avg|Hold: 100/100

HEGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 8.46 dB
Ref 28.46 dBm

R Al

Center 5.745 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

6.12 dBm /17.62 MHz -66.34 dBm /Hz

G STATUS

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 12 of 42
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Power NVNT ax20 5785MHz Antl

[ Keysight Spectrum Analyzer - Channel Pawer

NSEIN i 07:47:00PM Sep 09, 2025
Center Freq: 5.785000000 GHz Radio Std: None
s~ Trig: Free Run Avg|Hold: 100/100

#IF Gain:Low #Atten: 30 dB Radio Device: BTS

AL E
Center Freq 5.785000000 GHz

Ref Offset 8.44 dB
Ref 28.44 dBm

e’

Center 5.785 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

6.02 dBm /17.61 MHz -66.43 dBm /Hz

G STATUS

Power NVNT ax20 5825MHz Antl

[ Keysight Spectrum Analyzer - Channel Pawer
RL

- NSE:IN i 07:50:39PM Sep 09,
Center Freq 5.825000000 GHz Center Freq: 5.826000000 GHz Radio Std: None

—»  Trig: Free Run Avg|Hold: 100/100

#IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 8.64 dB
Ref 28.64 dBm

ICenter 5.825 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

7.62 dBm /17.6 MHz -64.84 dBm /Hz

Power NVNT ax40 5755MHz Antl

[ Keysight Spectrum Analyzer - Channel Pawer

S - NSE:IN i 07:40:42 PM Sep 09, 20
Center Freq 5.755000000 GHz Center Freq: 6.756000000 GHz Radio Std: None
—»  Trig: Free Run Avg|Hold: 100/100

#IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 8.39 dB
Ref 28,39 dBm

Center 5.755 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

7.03 dBm /35.62 MHz -68.49 dBm /Hz

G STATUS

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 13 of 42
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Power NVNT ax40 5795MHz Antl

[ Keysight Spectrum Analyzer - Channel Pawer

NSEIN i 07:42:02PM Sep 09, 2025

Center Freq: 5.795000000 GHz Radio Std: None
s~ Trig: Free Run Avg|Hold: 100/100

#IF Gain:Low #Atten: 30 dB Radio Device: BTS

AL E
Center Freq 5.795000000 GHz

Ref Offset 8.48 dB
Ref 28.48 dBm

Center 5.795 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

7.45 dBm /35.81 MHz -68.09 dBm /Hz

G STATUS

Power NVNT n20 5745MHz Antl

[ Keysight Spectrum Analyzer - Channel Pawer
RL

R NSE:IN h 07:59:28 PM Sep 09,
Center Freq 5.745000000 GHz Center Freq: 6.745000000 GHz Radio Std: None

-+~ Trig: Free Run Avg|Hold: 1001100
WIFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 8.46 dB
Ref 28.46 dBm

i

Center 5.745 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

6.20 dBm /17.61 MHz -66.26 dBm /Hz

Power NVNT n20 5785MHz Antl

[ Keysight Spectrum Analyzer - Channel Pawer

RL R NSE:IN h 0B:00:13 PM Sep 09, 20

Center Freq 5.785000000 GHz Center Freq: 5.786000000 GHz Radio Std: None
-+~ Trig: Free Run Avg|Hold: 100/100

#IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 8.44 dB
Ref 28.44 dBm

LUVt

Center 5.785 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

5.95 dBm /17.61 MHz -66.51 dBm /Hz

G STATUS

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 14 of 42
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Power NVNT n20 5825MHz Antl

[ Keysight Spectrum Analyzer - Channel Pawer

NSEIN I 0B:02:42 PM Sep 09, 2025
Center Freq: 5.825000000 GHz Radio Std: None
s~ Trig: Free Run Avg|Hold: 100/100

#IF Gain:Low #Atten: 30 dB Radio Device: BTS

AL E
Center Freq 5.825000000 GHz

Ref Offset 8.64 dB
Ref 28.64 dBm

Jada e pamndt

e

ICenter 5.825 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

7.76 dBm /17.6 MHz -64.70 dBm /Hz

G STATUS

Power NVNT n40 5755MHz Antl

[ Keysight Spectrum Analyzer - Channel Pawer
RL

- NSE:IN i 0B:03:25 PM Sep 09,
Center Freq 5.755000000 GHz Center Freq: 6.756000000 GHz Radio Std: None

—»  Trig: Free Run Avg|Hold: 100/100
#IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 8.39 dB
Ref 28,39 dBm

Center 5.755 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

7.04 dBm /35.66 MHz -68.49 dBm /Hz

Power NVNT n40 5795MHz Antl

[ Keysight Spectrum Analyzer - Channel Pawer

S - NSE:IN i 0B:05:39 PM Sep 09, 20
Center Freq 5.795000000 GHz Center Freq: 6.795000000 GHz Radio Std: None
—»  Trig: Free Run Avg|Hold: 100/100

#IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 8.48 dB
Ref 28.48 dBm

—————

Center 5.795 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

7.52 dBm /35.81 MHz -68.02 dBm /Hz

G STATUS

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 15 of 42
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3. -6dB Bandwidth

Condition Mode Frequency (MHz) Antenna -6 dB Bandwidth (MHz) Limit -6 dB Bandwidth (MHz) Verdict
NVNT a 5745 Antl 15.73 0.5 Pass
NVNT a 5785 Antl 16.28 0.5 Pass
NVNT a 5825 Antl 16.04 0.5 Pass
NVNT ac20 5745 Antl 16.18 0.5 Pass
NVNT ac20 5785 Antl 16.05 0.5 Pass
NVNT ac20 5825 Antl 17.56 0.5 Pass
NVNT ac40 5755 Antl 28.77 0.5 Pass
NVNT ac40 5795 Antl 33.8 0.5 Pass
NVNT ax20 5745 Antl 17.32 0.5 Pass
NVNT ax20 5785 Antl 15.3 0.5 Pass
NVNT ax20 5825 Antl 15.16 0.5 Pass
NVNT ax40 5755 Antl 32.52 0.5 Pass
NVNT ax40 5795 Antl 32.54 0.5 Pass
NVNT n20 5745 Antl 14.84 0.5 Pass
NVNT n20 5785 Antl 17.3 0.5 Pass
NVNT n20 5825 Antl 16.07 0.5 Pass
NVNT n40 5755 Antl 30.06 0.5 Pass
NVNT n40 5795 Antl 30.07 0.5 Pass

Test Report
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-6dB Bandwidth NVNT a 5745MHz Antl

o |- ]

10:44:58 AM Sep 10, 2025

[ Keysight Spectrum Analyzer - Occupied BW

AL E
Center Freq 5.745000000 GHz
#IFGain:Low

Ref Offset 8.46 dB
Ref 28.46 dBm

pdopund

Center 5.745 GHz
‘Res BW 100 kHz

Occupied Bandwidth
16.349 MHz

14.596 kHz
15.73 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 5.745000000 GHz
Avg|Hold: 100/100

'v"v‘\"f'“"w'\".“.'r.-r.‘v.l-m\,‘

Radio Std: None

Radio Device: BTS

Mkr3 5.752875 GHz
-9.0731 dBm

Trig: Free Run
#Atten: 30 dB

oo

Span 30 MHz|
Sweep 3.333 ms

#VBW 300 kHz
13.8 dBm

Total Power
99.00 %

% of OBW Power
-6.00 dB

x dB

-6dB Bandwidth NVNT a 5785MHz Antl

10:45:19 AMSep 10,
Radio Std: None

[ Keysight Spectrum Analyzer - Occupied BW
RL

Center Freq 5.785000000 GHz

Ref Offset 8.44 dB
Ref 28.44 dBm

2

‘lm,wwﬂwn‘

Center 5.785 GHz
‘Res BW 100 kHz

Occupied Bandwidth

16.345 MHz
-9.700 kHz
16.28 MHz

Transmit Freq Error
x dB Bandwidth

#IFGain:Low

il 1 T At ool
it T e kL |

Center Freq: 5.7856000000 GHz
Trig: Free Run Avg|Hold: 1001100
#Atten: 30 dB

Radio Device: BTS

Mkr3 5.79313 GHz
-9.3550 dBm

L L Y [P,
v

L
L"‘"Ll"?’mf"'”-"'»‘ﬁ'll'\“"

Span 30 MHz|
#VBW 300 kHz Sweep 3.333 ms
13.7 dBm

Total Power
99.00 %

% of OBW Power
-6.00 dB

x dB

-6dB Bandwidth NVNT a 5825MHz Antl

10:46:57 AMSep 10,
Radio Std: None

[ Keysight Spectrum Analyzer - Occupied BW

AL E
Center Freq 5.825000000 GHz

Ref Offset 8.64 dB
Ref 28.64 dBm

y
b«,ﬂ,v.k.-«'.-&-ﬁ“—.u.v\"‘

Center 5.825 GHz
‘Res BW 100 kHz

Occupied Bandwidth

16.343 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 5.825000000 GHz
Trig: Free Run Avg|Hold: 1001100
#Atten: 30 dB

Radio Device: BTS

Mkr3 5.83299 GHz,

#IFGain:Low
-11.976 dBm

T 1k U hdhdiha bt hae L Ty

Wl

Span 30 MHz|
#VBW 300 kHz Sweep 3.333 ms

Total Power 15.1 dBm

99.00 %

% of OBW Power
-6.00 dB

x dB

-26.750 kHz
16.04 MHz

Test Report Tel: 400-688-3552
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-6dB Bandwidth NVNT ac20 5745MHz Antl

o | o ]
11:03:53 AMSep 10, 2025
Radio Std: None

[ Keysight Spectrum Analyzer - Occupied BW

AL E
Center Freq 5.745000000 GHz
#IFGain:Low

Ref Offset 8.46 dB
Ref 28.46 dBm

il

A
el

Center 5.745 GHz
‘Res BW 100 kHz

Occupied Bandwidth
17.562 MHz

12.691 kHz

Transmit Freq Error
16.18 MHz

x dB Bandwidth

Center Freq: 5.745000000 GHz
Trig: Free Run
#Atten: 30 dB

e A

#VBW 300 kHz

Total Power

% of OBW Power
x dB

Avg|Hold: 100/100

Radio Device: BTS

Mkr3 5.7531 GHz
-8.9733 dBm

b il

Span 30 MHz|
Sweep 3.333 ms

13.2 dBm

99.00 %
-6.00 dB

-6dB Bandwidth NVNT ac20 5785MHz Antl

11:07:48 AMSep 10,
Radio Std: None

[ Keysight Spectrum Analyzer - Occupied BW
RL

Center Freq 5.785000000 GHz

Ref Offset 8.44 dB
Ref 28.44 dBm

Center 5.785 GHz
‘Res BW 100 kHz

Occupied Bandwidth

#IFGain:Low

Trig: Free Run
#Atten: 30 dB

oprrsi i o4

#VBW 300 kHz

Total Power

Center Freq: 5786000000 GHz
Avg|Hold: 100/100

Radio Device: BTS

Mkr3 5.793015 GHz
-11.769 dBm

< -«-w,w»v.r..,
W,
!
e
Span 30 MHz|

Sweep 3.333 ms|

12.9 dBm

17.560 MHz

Transmit Freq Error -7.013 kHz

99.00 %

% of OBW Power
-6.00 dB

16.05 MHz x dB

x dB Bandwidth

11:10:08 AM Sep 10,
Radio Std: None

-6dB Bandwidth NVNT ac20 5825MHz Antl

[ Keysight Spectrum Analyzer - Occupied BW

AL C ENGE I -
Center Freq 5.825000000 GHz Center Freq: 6.826000000 GHz
AvglHold: 100/100

Trig: Free Run
#Atten: 30 dB

Radio Device: BTS

Mkr3 5.83376 GHz
-10.472 dBm

#IFGain:Low

Ref Offset 8.64 dB
Ref 28.64 dBm

T wn'r.,w-,-v-‘r.‘\w\.ﬂuhﬁ-'ml [ Pt i ot
W

p
[Sppewerns ey
Span 30 MHz|

Sweep 3.333 ms

Center 5.825 GHz
#VBW 300 kHz

‘Res BW 100 kHz
14.2 dBm

Total Power

Occupied Bandwidth
17.549 MHz

-17.045 kHz
17.56 MHz

99.00 %

% of OBW Power
-6.00 dB

Transmit Freq Error
x dB

x dB Bandwidth
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-6dB Bandwidth NVNT ac40 5755MHz Antl
ERE=

11:04:28 AMSep 10, 2025
Radio Std: None

[ Keysight Spectrum Analyzer - Occupied BW

AL C ENGE I -
Center Freq 5.755000000 GHz Center Freq: 6.766000000 GHz
AvglHold: 100/100

Trig: Free Run
#Atten: 30 dB

Radio Device: BTS

Mkr3 5.769395 GHz
-13.710 dBm

#IFGain:Low

Ref Offset 8.39 dB
Ref 28,39 dBm

Al
( . ‘ 3]
prsmomibbhrbamss ‘.quwJ-»Mkm. L.M."M.ml&\

L7}

ICenter 5.755 GHz
‘Res BW 100 kHz #VBW 300 kHz Sweep 6 ms
Total Power 14.1 dBm

Occupied Bandwidth
35.562 MHz

6.386 kHz
28.77 MHz

99.00 %

% of OBW Power
-6.00 dB

Transmit Freq Error
x dB

x dB Bandwidth

-6dB Bandwidth NVNT ac40 5795MHz Antl

11:06:08 AMSep 10,
Radio Std: None

[ Keysight Spectrum Analyzer - Occupied BW
RL

Center Freq 5.795000000 GHz “Center Freq; 5.796000000 GHz
Avg|Hold: 1001100

Trig: Free Run
#Atten: 30 dB

Radio Device: BTS

Mkr3 5.812 GHz

#IFGain:Low
-11.968 dBm

Ref Offset 8.48 dB
Ref 28.48 dBm

TS

| ottt
latprnah b . e

q\»"«MMmJ,W“"\Wr

Sweep 6ms

ICenter 5.795 GHz
#VBW 300 kHz

‘Res BW 100 kHz
14.5 dBm

Occupied Bandwidth Total Power

35.730 MHz
96.837 kHz

Transmit Freq Error
33.80 MHz

99.00 %

% of OBW Power
-6.00 dB

x dB

x dB Bandwidth

11:02:48 AMSep 10,
Radio Std: None

-6dB Bandwidth NVNT ax20 5745MHz Ant1

[ Keysight Spectrum Analyzer - Occupied BW

AL C ENGE I -
Center Freq 5.745000000 GHz Center Freq: 6.745000000 GHz
AvglHold: 100/100

Trig: Free Run
#Atten: 30 dB

Radio Device: BTS

Mkr3 5.75367 GHz
-11.678 dBm

#IFGain:Low

Ref Offset 8.46 dB
Ref 28.46 dBm

7

il s pasptllpmnrabndutonen ettt

Span 30 MHz|
Sweep 3.333 ms

Center 5.745 GHz
#VBW 300 kHz

‘Res BW 100 kHz
13.2 dBm

Total Power

Occupied Bandwidth
17.562 MHz

13.855 kHz
17.32 MHz

99.00 %

% of OBW Power
-6.00 dB

Transmit Freq Error
x dB

x dB Bandwidth
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-6dB Bandwidth NVNT ax20 5785MHz Antl
Rudiu”st;d; 5::::%7“ =

[ Keysight Spectrum Analyzer - Occupied BW

AL C ENGE I -
Center Freq 5.785000000 GHz Center Freq: 6.785000000 GHz
AvglHold: 100/100

Trig: Free Run
#Atten: 30 dB

Radio Device: BTS

Mkr3 5.79264 GHz
-10.629 dBm

#IFGain:Low

Ref Offset 8.44 dB
Ref 28.44 dBm

'

e Hmttirin bt o] LA

"
el

Al
Span 30 MHz|
Sweep 3.333 ms

Center 5.785 GHz
#VBW 300 kHz

‘Res BW 100 kHz
13.0 dBm

Total Power

Occupied Bandwidth
17.556 MHz

-7.889 kHz
15.30 MHz

99.00 %

% of OBW Power
-6.00 dB

Transmit Freq Error
x dB

x dB Bandwidth

-6dB Bandwidth NVNT ax20 5825MHz Antl
m—

[ Keysight Spectrum Analyzer - Occupied BW
RL

Center Freq 5.825000000 GHz “Center Freq: 6.826000000 GHz
Avg|Hold: 100/100

Trig: Free Run
#Atten: 30 dB

Radio Device: BTS

#FGain:Low
Mkr3

Ref Offset 8.64 dB
Ref 28.64 dBm

AT T Oy

W”‘-;”"h&df‘w

)

[T ey
Span 30 MHz|

Sweep 3.333 ms

Center 5.825 GHz
#VBW 300 kHz

‘Res BW 100 kHz
14.2 dBm

Occupied Bandwidth Total Power

17.547 MHz
-22.921 kHz

Transmit Freq Error
15.16 MHz

x dB Bandwidth

% of OBW Power
x dB

99.00 %
-6.00 dB

-6dB Bandwidth NVNT ax40 5755MHz Antl

11:04:39 AMSep 10,

[ Keysight Spectrum Analyzer - Occupied BW

Ref Offset 8.39 dB
Ref 28,39 dBm

w‘»-drn'w)\m'd.‘\"‘u‘ﬂf

Center 5.755 GHz
‘Res BW 100 kHz

Occupied Bandwidth

#IFGain:Low

Trig: Free Run
#Atten: 30 dB

" rer s
\M-Jwrm‘WW"""‘“'""“w it il

LY

#VBW 300 kHz

Total Power

Center Freq: 5766000000 GHz
Avg|Hold: 100/100

Radio Std: None

Radio Device: BTS

Mkr3 5.77126 GHz
-10.429 dBm

Sweep 6ms

14.1 dBm

35.553 MHz
543 Hz

99.00 %

% of OBW Power
-6.00 dB

Transmit Freq Error
x dB

x dB Bandwidth 32.52 MHz
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